
Major Assembly Locations

8ASYLOC1

Figure 8-1

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-9



Covers and Doors

8EXTCOV1

Figure 8-2

8-10 Parts and Diagrams



Ref Part No. Qty Description

1 RA2-0448-000 1 Pivot

2 RB1-1291-000 1 Shaft, 2

4 RB1-1421-000 1 Cover

5 RB1-5562-000 1 Panel, Rear

6 RB1-5563-000 1 Panel, Left

8 RF5-1141-000 1 Guide, Plate, Protection

9 RF5-1166-000 1 Panel, Right

12 RG5-1562-000 1 Multi-purpose Tray Assembly 100/115V

12 RG5-1563-000 1 Multi-purpose Tray Assembly 220/240V

13 RG5-1539-000 1 Display Panel Assembly 100/115V

13 RG5-1540-000 1 Display Panel Assembly 220/240V

14 RG5-1485-000 1 Display Panel Cable Assembly

15 RF5-1173-000 1 Slider

16 RB1-1336-000 1 Cover, Cable

18 WT2-5018-000 2 Clip, Cable

19 RG5-1541-000 1 Upper Cover Assembly

20 RB1-5467-000 1 Eliminator, Static Charge

CH104 RB1-5552-000 1 Screw, Stepped, M3

CH106 XA9-0267-000 1 Screw, TP, M3X6

CH111 XB4-7400-809 7 Screw, Tapping, Truss Head

Table 8-2 Covers and Doors

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-11



Foot Assemblies

8EXTCOV2

Figure 8-3

8-12 Parts and Diagrams



Ref Part No. Qty Description

3 RB1-5575-000 1 Cover, Rear Cassette

7 RF5-1176-000 1 Plate, Cover

10 RG5-1550-000 1 Right Foot Assembly

11 RG5-1551-000 1 Left Foot Assembly

CH110 XB1-2400-809 1 Screw, Machine M4X8

11B RG5-1446-000 1 Option Cable Assembly

Table 8-3 Foot Assemblies

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-13



Front Door Components (Page 1 of 2)

8FNTCOV1

Figure 8-4

8-14 Parts and Diagrams



Ref Part No. Qty Description

1 RA1-7563-000 1 Mount

3 RA2-0418-000 1 Mount, Rod

4 RB1-1399-000 1 Plate, Continuity, 1

5 RB1-1400-000 1 Plate, Continuity, 2

6 RB1-1438-000 1 Lever, Sensor, A

7 RA2-0420-000 1 Lever, Door Sensing, B

8 RB1-1422-000 1 Shaft, Gear, A

9 RB1-1423-000 1 Shaft, Gear, B

10 RB1-1424-000 1 Shaft, Gear, C

11 RB1-1429-000 1 Guide, Connector

12 RF5-0400-000 1 Lever, Sensor, Delivery

13 RF5-1165-000 1 Cover, Front

14 RG5-0209-000 1 Paper Guide Plate Assembly

15 RG5-0231-000 1 Front Cover Connect PCA Assembly

16 RG5-0505-000 1 Delivery Drive Assembly

18 RG5-1420-000 1 Fusing Assembly 100/115V

18 RG5-1406-000 1 Fusing Assembly 220/240V

18 C3141-69002 1 Exchange Fusing Assembly 100/115V

18 C3141-69001 1 Exchange Fusing Assembly 220/240V

20 RG5-1410-000 1 Transfer Roller Holder Assembly

21 RG5-1417-000 1 AC Terminal PCA Assembly

22 RS5-0186-000 1 Gear, 34T

23 RS5-0187-000 1 Gear, 21T/40T

24 RS5-0576-000 1 Gear, 25T/33T

25 RS5-2125-000 1 Spring, Tension

26 RS5-2128-000 2 Spring, Tension

27 RS5-8128-000 1 Label, Caution, High Temp

28 RF5-1150-000 1 Guide, Entrance

29 RA1-7636-000 3 Screw, Stepped M3

30 XD9-0079-000 2 Washer, Wave

CH102 RA1-7636-000 1 Screw, Stepped, M3

CH105 XA9-0253-000 1 Screw, W/Washer, M3X8

CH106 XA9-0267-000 1 Screw, TP, M3X6

CH113 XB4-7401-009 1 Screw, Bind Head Self-tap

CH114 XB6-7300-809 1 Screw, Machine M3X8

CH115 XB6-7301-609 1 Screw, TP, M3X16

CH116 XD2-1100-242 1 Retaining Ring (e-type)

Table 8-4 Front Door Components (1 of 2)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-15



Front Door Components (Page 2 of 2)

8FNTCOV2

Figure 8-5

8-16 Parts and Diagrams



Ref Part No. Qty Description

17 RG5-1404-000 1 Paper Guide Plate Assembly

19 RG5-1552-000 1 Front Door Assembly

20 RB1-1411-000 1 Roller, Pickup

CH103 RB1-5489-000 1 Screw, Stepped, M3X4

CH105 XA9-0253-000 1 Screw, W/Washer, M3X8

CH111 XB4-7400-809 2 Screw, Tap Binding Head M4X8

CH121 XG9-0260-000 1 Retaining Ring (e-type)

17P RS1-2342-000 1 Spring, Tension

17Q RS5-2118-000 2 Spring, Tension

17R RS5-2122-000 1 Spring, Tension

17S RS5-2126-000 1 Spring, Tension

17T RS5-2129-000 1 Spring, Tension

Table 8-5 Front Door Components (2 of 2)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-17



Output Components

8INTCOV

Figure 8-6

8-18 Parts and Diagrams



Ref Part No. Qty Description

1 RB1-1352-040 1 Shutter, Laser

2 RB1-5457-000 1 Cover, Louver

3 RB1-5459-000 1 Pad, Shutter

4 RB1-5460-000 1 Cover, Center

5 RG5-1545-000 1 Guide, Delivery Unit

6 RG5-0198-000 1 Face Down Delivery Assembly

7 RG5-0200-000 6 FD Roller Assembly

10 RS5-1004-000 1 Bushing

11 RG5-1396-000 1 Gear Mounting Assembly

CH108 XB1-2300-607 1 Screw, BH3X6(S)

CH112 XB4-7401-007 1 Screw, Pan Head Self-tap

CH120 XD2-1100-642 2 Retaining Ring (e-type)

Table 8-6 Output Components

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-19



Internal Components (Page 1 of 4)

8INTCOM1

Figure 8-7

8-20 Parts and Diagrams



Ref Part No. Qty Description

1 RA2-0298-000 1 Rack

2 RA2-0321-000 1 Bushing

3 RB1-1274-000 1 Eliminator, Static Charge

4 RB1-1317-000 1 Plate, Pressure, Right

5 RB1-1318-000 1 Plate, Pressure, Left

6 RB1-1324-000 1 Lever

7 RB1-1343-000 1 Knob, Print Density

8 RB1-1344-000 1 Bracket, Anti-static Brush

9 RB1-1349-000 1 Hook, Right

10 RB1-1350-000 1 Hook, Left

11 RB1-5454-000 1 Spring, Leaf

12 RF5-0302-000 1 Separation Pad

13 RF5-0395-000 1 Guide, Paper

14 RF5-0396-000 1 Guide

15 RG5-1391-000 1 Pickup Roller Assembly

15B RB1-1386-000 2 Roller, Pickup

15D RH7-5095-000 1 Clutch, Electromagnetic

16 RG5-1399-000 1 Drum Drive Assembly

17 RS5-2117-000 2 Spring, Tension

18 RS5-2123-000 2 Spring, Compression

CH106 XA9-0267-000 2 Screw, TP, M3X6

CH108 XB1-2300-607 1 Screw, BH3X6(S)

CH111 XB4-7400-809 1 Screw, Tap Binding Head M4X8

CH114 XB6-7300-809 1 Screw, Machine M3X8

CH117 XD2-1100-322 1 Retaining Ring (e-type)

CH119 XD2-1100-502 1 Retaining Ring (e-type)

CH120 XD2-1100-642 1 Retaining Ring (e-type)

Table 8-7 Internal Components (1 of 4)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-21



Internal Components (Page 2 of 4)

8INTCOM2

Figure 8-8

8-22 Parts and Diagrams



Ref Part No. Qty Description

1 RA2-0308-000 2 Roller, Guide

2 RA2-0311-000 1 Bushing, Sensor

3 RA2-0312-000 2 Claw

4 RB1-1292-000 1 Plate, Stop, Clutch, R

5 RB1-1294-000 1 Rod, Left

6 RB1-1367-000 1 Retainer

7 RB1-1385-000 1 Rod

8 RB1-2748-000 1 Stopper, Registration

10 RB1-5442-000 1 Plate, Stop, Clutch

11 RB1-5445-000 1 Plate, Mounting, Right

12 RB1-5490-000 1 Plate, Mounting, Left

13 RF5-0331-000 1 Plate, Rod, Left

14 RF5-1142-000 1 Guide, Cartridge

15 RG5-0194-000 1 Registration Roller Assembly, Metal

16 RG5-0195-000 1 Registration Roller Assembly, Rubber

17 RG5-0239-000 1 DC Cable Assembly

18 RG5-1447-000 1 Clutch Cable

19 RH7-1126-000 1 Fan (FM1)

20 RH7-5094-000 1 Clutch, Electromagnetic

21 RS5-1058-000 1 Bushing

22 RS5-1147-000 1 Bushing

23 RG5-1398-000 1 Main Drive Assembly

24 WT2-0388-000 5 Clip, Cable

CH106 XA9-0267-000 1 Screw, TP, M3X6

CH111 XB4-7400-809 1 Screw, Tap Binding Head M4X8

CH114 XB6-7300-809 1 Screw, Machine M3X8

CH118 XD2-1100-402 1 Retaining Ring (e-type)

CH119 XD2-1100-502 3 Retaining Ring (e-type)

CH120 XD2-1100-642 1 Retaining Ring (e-type)

Table 8-8 Internal Components (2 of 4)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-23



Internal Components (Page 3 of 4)

8INTCOM3

Figure 8-9

8-24 Parts and Diagrams



Ref Part No. Qty Description

2 FG2-4647-000 1 Sub Transfer Assembly

3 RB1-1278-000 1 Lever, Paper Sensing

4 RB1-1286-000 1 Cover, E

5 RB1-1325-000 1 Plate

7 RF5-0326-000 1 Plate, Contact Transfer

8 RF5-0397-000 1 Lever, Sensor, Front, Reg

9 RG5-1383-000 1 Laser/Scanner Assembly

10 RG5-1442-000 1 Cable, Beam Detect

11 RH3-2150-000 1 Power Supply Assembly 100/115V

11 RH3-2151-000 1 Power Supply Assembly 220/240V

12 RH7-1199-000 1 Motor, DC 17.5W

13 RG5-1435-000 1 HV Power Supply Assembly

CH101 FA9-1449-000 1 Screw, Truss Head, w/Washer

CH106 XA9-0267-000 1 Screw, TP, M3X6

CH107 XA9-0375-000 1 Screw, M3X25

CH110 XB1-2400-809 1 Screw, Machine M4X8

CH111 XB4-7400-809 1 Screw, Tap Binding HeaD M4X8

F101 WD1-0224-000 1 Fuse, 125V, 6.3A

F101 WD1-0643-151 1 Fuse, 250V, 3.15A

Table 8-9 Internal Components (3 of 4)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-25



Internal Components (Page 4 of 4)

8INTCOM4

Figure 8-10

8-26 Parts and Diagrams



Ref Part No. Qty Description

1 RB1-1273-000 1 Guide, Cassette

2 RB1-1346-000 1 Plate, HVT

3 RB1-1380-020 1 Bracket, Cable

4 RB1-5446-000 1 Plate, Rear Shield

5 RG5-1416-000 1 Cass Size Sensor Assembly

6 RH7-1214-000 1 Fan (FM2)

7 WT2-0317-000 4 Clip, Cable

8 WT2-5011-000 2 Clip, Cable

9 WT2-5018-000 1 Clip, Cable

10 WT2-5114-000 1 Bushing

11 RG5-1560-000 1 Card Cage Assembly

12 RG5-1559-000 1 DC Controller PCA Assembly

12 C3141-69003 1 Exchange DC Controller PCA Assembly

13 RB1-5559-000 1 Clamp, Cable

14 C3143-67901 1 Formatter PCA

14 C3143-69001 1 Exchange Formatter PCA

15 RB1-5786-000 1 MIO Cover Plate

16 RB1-5789-000 2 MIO Guide Rail

17 WT2-9501-000 1 Holder, Cable

CH106 XA9-0267-000 2 Screw, TP, M3X6

CH109 XB1-2302-507 1 Screw, Mach, Trus Head M3X25

CH110 XB1-2400-809 1 Screw, Machine M4X8

CH111 XB4-7400-809 1 Screw, Tap Binding Head M4X8

Table 8-10 Internal Components (4 of 4)

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-27



Card Cage Assembly

8CRDCAGE

Figure 8-11

8-28 Parts and Diagrams



Ref Part No. Qty Description

4 RB1-5557-000 1 Rail, Slide, Right

5 RB1-5558-000 1 Rail, Slide, Left

6 RH7-1218-000 1 Fan (FM3)

7 RG5-1484-000 1 Small Interface PCA

CH106 XA9-0267-000 6 Screw, TP, M3X6

CH122 XB1-2301-407 1 Screw, Mach, Trus Head M3X14

Table 8-11 Card Cage Assembly

8
P

arts an
d

 
D

iag
ram

s

Parts and Diagrams 8-29



Ref Part No. Qty Description

N/A C3760-60001 1 Lower Cassette Assembly

N/A C3760-69001 1 Exchange Lower Cassette Assembly

N/A C3760-60503 1 Lower Cassette Paper Guide

N/A C3760-60502 1 Lower Cassette Paper Tray

N/A C3760-60501 1 Lower Cassette Pickup Roller

Table 8-12 Optional Lower Cassette Assembly

8-30 Parts and Diagrams


